
Andrew J. Waldera [ISB No. 6608]

Sawtooth Law Offices, PLLC

1101 W River St, Ste 110 
PO Box 7985 
Boise, ID  83707 
Office:  (208) 629-7447 x216 
Fax:  (208) 629-7559  
andy@sawtoothlaw.com 
Attorneys for Pioneer Irrigation District 

Christopher H. Meyer [ISB No. 4461]  

Michael P. Lawrence [ISB No. 7288] 
GIVENS PURSLEY LLP

601 W Bannock St 
PO Box 2720 
Boise, Idaho  83701-2720 
Office: 208-388-1200 x236 
Fax: 208-388-1300 
chrismeyer@givenspursley.com 
mpl@givenspursley.com 
Attorneys for City of Nampa 

BEFORE THE DEPARTMENT OF WATER RESOURCES

OF THE STATE OF IDAHO 

IN THE MATTER OF RIVERSIDE’S 
PETITION FOR DECLARATORY RULING 
REGARDING NEED FOR A WATER 
RIGHT UNDER REUSE PERMIT NO. 
[...]
G. Standard Permit Provisions ............................................................................................. 27 
H. Environmental Justice...................................................................................................... 28 
I. Next Generation Compliance .............................................................................................. 29 

VIII. Other Legal Requirements ........................................................................................... 29 

A. Endangered Species Act .................................................................................................. 29 
B. Essential Fish Habitat ...................................................................................................... 29 
C. State Certification ............................................................................................................ 30 
D. Permit Expiration ............................................................................................................. 30 

IX. References .......................................................................................................................... 30 

4 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 12 of 81



Fact Sheet NPDES Permit #ID0022063 
  

Appendix A:  Facility Information .......................................................................................... A-1 

Appendix B:  Water Quality Criteria Summary ................................................................... B-1 

A. General Criteria (IDAPA 58.01.02.200) ........................................................................... 1 
B. Numeric Criteria for Toxics (IDAPA 58.01.02.210) ......................................................... 1 
C. Surface Water Criteria To Protect Aquatic Life Uses (IDAPA 58.01.02.250) ................. 3 
D. Surface Water Quality Criteria For Recreational Use Designation (IDAPA 58.01.02.251)
 4 
E. Surface Water Quality Criteria for Agricultural Water Supply ......................................... 4 

Appendix C:  Low Flow Conditions and Dilution ................................................................. C-1 

A. Low Flow Conditions ........................................................................................................ 1 
B. Mixing Zones and Dilution................................................................................................ 1 
C. References ......................................................................................................................... 2 

Appendix D:  Basis for Effluent Limits................................................................................... D-1 

A. Technology-Based Effluent Limits ................................................................................... 1 
B. Water Quality-based Effluent Limits ................................................................................ 2 
C. References ......................................................................................................................... 8 

Appendix E:  Reasonable Potential and Water Quality-Based Effluent Limit Calculations
..................................................................................................................................................... E-1 

A. Reasonable Potential Analysis........................................................................................... 1 
B. WQBEL Calculations ........................................................................................................ 4 
C. References ......................................................................................................................... 7 

Appendix F:  Total Phosphorus Reasonable Potential and Limits ....................................... F-1 

A. Limits Consistent with the draft Lower Boise River TMDL 2015 Total Phosphorus 
Addendum ................................................................................................................................... 1 
B. Potential Alternative Limits based on Idaho’s Narrative Water Quality Criterion for 
Nutrients ...................................................................................................................................... 2 
C. References ......................................................................................................................... 2 

Appendix G:  Reasonable Potential and Effluent Limit Calculations for Temperature ... G-1 

A. Overview ........................................................................................................................... 1 
B. Applicable Water Quality Standards ................................................................................. 1 
C. Basis for Temperature Effluent Limits .............................................................................. 2 

Appendix H:  Draft Clean Water Act Section 401 Certification .......................................... H-1 

5 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 13 of 81



Fact Sheet NPDES Permit #ID0022063 
  

Acronyms 
1Q10 1 day, 10 year low flow 

7Q10 7 day, 10 year low flow 

30B3 Biologically-based design flow intended to ensure an excursion frequency of less 
than once every three years, for a 30-day average flow. 

30Q10 30 day, 10 year low flow 

ACR Acute-to-Chronic Ratio 

AML Average Monthly Limit 

AWL Average Weekly Limit 

BOD5 Biochemical oxygen demand, five-day 

BMP Best Management Practices 

°C Degrees Celsius 

CFR Code of Federal Regulations 

CFS Cubic Feet per Second 

CV Coefficient of Variation 

CWA Clean Water Act 

DMR Discharge Monitoring Report 

DO Dissolved oxygen 

EFH Essential Fish Habitat 

EPA U.S. Environmental Protection Agency 

ESA Endangered Species Act 

FR Federal Register 

HUC Hydrologic Unit Code 

IC Inhibition Concentration 

ICIS Integrated Compliance Information System 

IDEQ Idaho Department of Environmental Quality 

I/I Infiltration and Inflow 

LA Load Allocation 

lbs/day Pounds per day 

LTA Long Term Average 

mg/L Milligrams per liter 

ml milliliters 

6 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 14 of 81



Fact Sheet NPDES Permit #ID0022063 
  

µg/L Micrograms per liter 

mgd Million gallons per day 

MDL Maximum Daily Limit or Method Detection Limit 

MF Membrane Filtration 

MPN Most Probable Number 

N Nitrogen 

NOAA National Oceanic and Atmospheric Administration 

NOEC No Observable Effect Concentration 

NPDES National Pollutant Discharge Elimination System 

OWW Office of Water and Watersheds 

O&M Operations and maintenance 

POTW Publicly owned treatment works 

QAP Quality assurance plan 

RP Reasonable Potential 

RPM Reasonable Potential Multiplier 

RWC Receiving Water Concentration 

SS Suspended Solids 

SSO Sanitary Sewer Overflow 

s.u. Standard Units 

TKN Total Kjeldahl Nitrogen 

TMDL Total Maximum Daily Load 

TRC Total Residual Chlorine 

TRE Toxicity Reduction Evaluation 

TSD Technical Support Document for Water Quality-based Toxics Control 
(EPA/505/2-90-001) 

TSS Total suspended solids 

TUa Toxic Units, Acute 

TUc Toxic Units, Chronic 

USFWS U.S. Fish and Wildlife Service 

USGS United States Geological Survey 

UV Ultraviolet 

WET Whole Effluent Toxicity 

7 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 15 of 81



Fact Sheet NPDES Permit #ID0022063 
  

WLA Wasteload allocation 

WQBEL Water quality-based effluent limit 

WQS Water Quality Standards 

WWTF Wastewater treatment facility 

WWTP Wastewater treatment plant 

8 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 16 of 81



Fact Sheet NPDES Permit #ID0022063 
  

I. Applicant 

A. General Information 
This fact sheet provides information on the draft NPDES permit for the following entity: 

Nampa Wastewater Treatment Facility (WWTF) 
NPDES Permit # ID0022063 
 
Physical Address: 
340 West Railroad Street 
Nampa, ID 83687-1741 
 
Mailing Address: 
411 3rd Street South 
Nampa, ID 83651 
 
Contact: 
Michael Fuss, Public Works Director, City of Nampa 

B. Permit History 
The most recent NPDES permit for the Nampa WWTF was issued on December 29, 1998, 
became effective on February 1, 1999, and expired on February 2, 2004.  An NPDES 
application for permit issuance was submitted by the permittee in July 2003.  The EPA 
determined that the application was timely and complete.  Therefore, pursuant to 40 CFR 
122.6, the permit has been administratively extended and remains fully effective and 
enforceable.  The City submitted updates to the NPDES permit application in 2005, 2008 and 
2011.  The first NPDES permit was issued to this facility in December 1974. 

II. Facility Information 

A. Treatment Plant Description 

General 
The City of Nampa (City) owns and operates the Nampa WWTF.  The facility treats 
wastewater from both domestic and industrial sources.  The collection system has no 
combined sewers. The facility serves a resident population of about 80,000.  The design flow 
of the facility is 18.0 mgd as a maximum monthly average flow.  The average actual effluent 
flow between 2008 and 2013 is 10.1 mgd, and the maximum monthly average effluent flow 
was 11.8 mgd.   

Treatment Process 
The Nampa facility consists of grit removal and screening, three primary clarifiers, three 
trickling filters, two secondary clarifiers, a nitrification activated sludge process, three final 
clarifiers, chlorination, dechlorination and post-aeration.  Sludge (biosolids) from the 
wastewater treatment facility is anaerobically digested in a two-stage process. The facility 

9 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 17 of 81



Fact Sheet NPDES Permit #ID0022063 
  

produces Class B biosolids which are usually applied to land in southeastern Canyon County.  
The outfall for this facility goes to Indian Creek, and it does not have a diffuser. 

Details about the wastewater treatment process and a map showing the location of the 
treatment facility and discharge are included in Appendix A. 

B. Compliance History 
In the past five years, the permittee has generally been in compliance with the effluent limits 
in the 1999 permit with the following exceptions listed in Table 1 below. 

Table 1:  City of Nampa Effluent Limit Violations 2008 
– 2013 

Parameter Statistic Units Number of 
Instances 

Total Residual Chlorine Maximum Daily µg/L 3 
Total Ammonia as N Maximum Daily mg/L 5 
Total Ammonia as N Maximum Daily lb/day 5 

III. Receiving Water 
This facility discharges to Indian Creek in Nampa, Idaho.  The outfall is located downstream 
(west) of Nampa Boulevard (State Highway 55).  Indian Creek is a tributary to the Boise 
River, which, in turn, is a tributary to the Snake River, which is an interstate waterbody. 

A. Low Flow Conditions 
The low flow conditions of a water body are used to assess the need for and develop water 
quality based effluent limits (see Appendix C of this fact sheet for additional information on 
flows).  The EPA used ambient flow data collected at USGS Station #13211309, Indian 
Creek above Waste Water Plant near Nampa, Idaho (1981 – 1996), and receiving water flow 
data measured by the permittee (2003 – 2011) to calculate the low flow conditions for Indian 
Creek upstream of the outfall.   

Because there are significant seasonal variations in the flow rate of Indian Creek, the EPA 
has elected to calculate the critical low flows on a seasonal basis.  Due to seasonal variations 
in hardness, the seasons used for analysis of metals with water quality criteria that are 
dependent upon hardness are different than those used for other parameters.  Because there is 
relatively little dilution at all times, the seasonal changes in hardness have a greater influence 
upon effluent limits for metals with hardness-dependent criteria than the seasonal changes in 
flow. 

Table 2:  Seasonal Low Flows in Indian Creek Upstream of the Point of 
Discharge 

Season 1Q10 (CFS) 7Q10 (CFS) 30Q10 (CFS) 
March – November  7.88 12.9 17.0 
December – February  18.0 18.5 19.5 
April – October (hardness-dependent metals) 11.6 14.6 N/A 
November – March (hardness-dependent metals) 15.2 17.2 N/A 

10 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 18 of 81



Fact Sheet NPDES Permit #ID0022063 
  

B. Water Quality Standards  

Overview 
Section 301(b)(1)(C) of the Clean Water Act (CWA) requires the development of limitations 
in permits necessary to meet water quality standards.  Federal regulations at 40 CFR 122.4(d) 
require that the conditions in NPDES permits ensure compliance with the water quality 
standards of all affected States. A State’s water quality standards are composed of use 
classifications, numeric and/or narrative water quality criteria, and an anti-degradation 
policy. 

The use classification system designates the beneficial uses that each water body is expected 
to achieve, such as water supply, contact recreation, and aquatic life.  The numeric and 
narrative water quality criteria are the criteria deemed necessary by the State to support the 
beneficial use classification of each water body. The anti-degradation policy represents a 
three-tiered approach to maintain and protect various levels of water quality and uses. 

Designated Beneficial Uses 
This facility discharges to Indian Creek in the Lower Boise watershed (HUC 17050114), 
Water Body Unit SW-2.  At the point of discharge, Indian Creek is protected for the 
following designated uses (IDAPA 58.01.02.140.12):  

• cold water aquatic life  
• secondary contact recreation 

In addition, Water Quality Standards state that all waters of the State of Idaho are protected 
for industrial and agricultural water supply, wildlife habitats and aesthetics (IDAPA 
58.01.02.100.03.b and c, 100.04 and 100.05). 

Surface Water Quality Criteria 
The criteria are found in the following sections of the Idaho Water Quality Standards: 

• The narrative criteria applicable to all surface waters of the State are found at IDAPA 
58.01.02.200 (General Surface Water Quality Criteria).  

• The numeric criteria for toxic substances for the protection of aquatic life and secondary 
contact recreation are found at IDAPA 58.01.02.210 (Numeric Criteria for Toxic 
Substances for Waters Designated for Aquatic Life, Recreation, or Domestic Water 
Supply Use). 

• Additional numeric criteria necessary for the protection of aquatic life can be found at 
IDAPA 58.01.02.250 (Surface Water Quality Criteria for Aquatic Life Use 
Designations). 

• Numeric criteria necessary for the protection of recreation uses can be found at IDAPA 
58.01.02.251 (Surface Water Quality Criteria for Recreation Use Designations). 

• Water quality criteria for agricultural water supply can be found in the EPA’s Water 
Quality Criteria 1972, also referred to as the “Blue Book” (EPA R3-73-033) (See IDAPA 
58.01.02.252.02). 

The numeric and narrative water quality criteria applicable to Indian Creek at the point of 
discharge are provided in Appendix B of this fact sheet. 

11 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 19 of 81



Fact Sheet NPDES Permit #ID0022063 
  

Antidegradation 
The IDEQ has completed an antidegradation review which is included in the draft 401 
certification for this permit.  See Appendix H for the State’s draft 401 water quality 
certification.  The EPA has reviewed this antidegradation review and finds that it is 
consistent with the State’s 401 certification requirements and the State’s antidegradation 
implementation procedures.  Comments on the 401 certification including the 
antidegradation review can be submitted to the IDEQ as set forth above (see State 
Certification). 

C. Water Quality Limited Waters 
Any waterbody for which the water quality does not, and/or is not expected to meet, 
applicable water quality standards is defined as a “water quality limited segment.”  

Section 303(d) of the Clean Water Act (CWA) requires states to develop a Total Maximum 
Daily Load (TMDL) management plan for water bodies determined to be water quality 
[...]
1 For more information, please visit www.epa.gov/compliance/ej/plan-ej/. 
2 For more information, please visit https://www.federalregister.gov/articles/2013/05/09/2013-10945/epa-activities-
to-promote-environmental-justice-in-the-permit-application-process#p-104.  

28 

                                                           
 
 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 36 of 81



Fact Sheet NPDES Permit #ID0022063 
  

I. Next Generation Compliance 
This City’s permit is part of a pilot project to update the way that the EPA monitors 
compliance with NPDES permits, as part of the EPA’s “next generation compliance” effort.3    

The EPA requires all major dischargers to report effluent data to the EPA electronically using 
NetDMR.  Under NetDMR, all reports required under the permit are submitted to the EPA as 
an electronic attachment to the DMR. Once a permittee begins submitting reports using 
NetDMR, it is no longer required to submit paper copies of DMRs or most other reports to 
the EPA and IDEQ.  However, because of their due dates, some reports must be submitted 
separately from the electronic DMRs.  Further information about NetDMR, including 
upcoming trainings and contacts, is provided on the following website: 
http://www.EPA.gov/netdmr.   

However, the effluent data reported directly in NetDMR is only a summary of the effluent 
data.  The City’s permit also requires the City to submit its complete effluent data for 
selected pollutants as attachments to its electronic discharge monitoring reports (DMRs).  
This will allow the EPA to identify any errors in the summary DMR data and will also 
provide the EPA with data necessary to reissue the permit. 

The permit also requires the City to report the summary effluent data that is reported in 
NetDMR on its own website.  Instances of noncompliance that are required to be reported to 
the EPA within 24 hours must also be posted the City’s website within 24 hours.  This 
requirement serves the additional purpose of furthering the EPA’s environmental justice 
efforts, as discussed above. 

VIII. Other Legal Requirements 

A. Endangered Species Act 
The Endangered Species Act requires federal agencies to consult with National Oceanic and 
Atmospheric Administration Fisheries (NOAA Fisheries) and the U.S. Fish and Wildlife 
Service (USFWS) if their actions could beneficially or adversely affect any threatened or 
endangered species.  A review of the threatened and endangered species located in Idaho 
finds that there are no threatened or endangered species located in vicinity of the discharge, 
therefore ESA consultation is not required. 

B. Essential Fish Habitat 
Essential fish habitat (EFH) is the waters and substrate (sediments, etc.) necessary for fish to 
spawn, breed, feed, or grow to maturity.  The Magnuson-Stevens Fishery Conservation and 
Management Act (January 21, 1999) requires the EPA to consult with NOAA Fisheries when 
a proposed discharge has the potential to adversely affect EFH (i.e., reduce quality and/or 
quantity of EFH).  

The EFH regulations define an adverse effect as any impact which reduces quality and/or 
quantity of EFH and may include direct (e.g. contamination or physical disruption), indirect 

3 For more information, please visit:  www2.epa.gov/compliance/next-generation-compliance. 

29 

                                                           
 
 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 37 of 81



Fact Sheet NPDES Permit #ID0022063 
  

(e.g. loss of prey, reduction in species’ fecundity), site specific, or habitat-wide impacts, 
including individual, cumulative, or synergistic consequences of actions.  

The EPA has determined that issuance of this permit is not likely to adversely affect EFH in 
the vicinity of the discharge.  Neither Indian Creek nor the Boise River nor the Snake River 
within the Middle Snake-Payette (HUC 17050115) and Brownlee Reservoir (HUC 
17050201) watersheds downstream from the Boise River are designated as EFH.  The permit 
is conditioned to meet water quality standards in Indian Creek.  Thus, the discharge will not 
affect the distant downstream reaches of the Snake River that are designated as EFH. 

The EPA has provided NOAA Fisheries with copies of the draft permit and fact sheet during 
the public notice period.  Any comments received from NOAA Fisheries regarding EFH will 
be considered prior to reissuance of this permit. 

C. State Certification 
Section 401 of the CWA requires the EPA to seek State certification before issuing a final 
permit.  As a result of the certification, the State may require more stringent permit 
conditions or additional monitoring requirements to ensure that the permit complies with 
water quality standards, or treatment standards established pursuant to any State law or 
regulation. 

D. Permit Expiration 
The permit will expire five years from the effective date. 

IX. References 
EPA.  1991.  Technical Support Document for Water Quality-based Toxics Control.  US 
Environmental Protection Agency, Office of Water, EPA/505/2-90-001. 
http://www.epa.gov/npdes/pubs/owm0264.pdf 

Water Pollution Control Federation.  Subcommittee on Chlorination of Wastewater.  
Chlorination of Wastewater.  Water Pollution Control Federation.  Washington, D.C.  1976. 

EPA. 2005.  “Guidance on Water Quality Based Effluent Limits Set Below Analytical 
Detection/Quantification Limits.”  April 25, 2005. 
http://yosemite.epa.gov/r10/water.nsf/NPDES+Permits/Permits+Homepage/$FILE/ML-
MDL-Policy-4-25-05.pdf 

EPA.  2010a.  Guidance for Implementing the January 2001 Methylmercury Water Quality 
Criterion.  Environmental Protection Agency.  Office of Science and Technology.  EPA-823-
R-10-001.  April 2010. 
http://water.epa.gov/scitech/swguidance/standards/criteria/health/upload/mercury2010.pdf 

EPA.  2010b.  NPDES Permit Writers’ Manual. Environmental Protection Agency, Office of 
Wastewater Management, EPA-833-K-10-001. 
http://water.epa.gov/polwaste/npdes/basics/upload/pwm_2010.pdf 

IDEQ.  1999.  Lower Boise River TMDL:  Subbasin Assessment, Total Maximum Daily 
Loads.  December 18, 1998.  Revised September 29, 1999. 
http://www.deq.idaho.gov/media/451243-
_water_data_reports_surface_water_tmdls_boise_river_lower_boise_river_lower_entire.pdf 

30 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 38 of 81



Fact Sheet NPDES Permit #ID0022063 
  

IDEQ.  2005.  Implementation Guidance for the Idaho Mercury Water Quality Criteria.  
Idaho Department of Environmental Quality.  Negotiated Rulemaking Committee.  Boise, 
Idaho.  April 2005. 
http://www.deq.idaho.gov/media/639808-idaho_mercury_wq_guidance.pdf 

IDEQ.  2008.  Sediment and Bacteria Allocations Addendum to the Lower Boise River 
TMDL.  Idaho Department of Environmental Quality.  Boise.  April 2008.  Revised June 12, 
2012 and April 15, 2014.   
http://www.deq.idaho.gov/media/1117232/sediment-bacteria-allocations-addendum-lbr-
tmdl.pdf 

 

31 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 39 of 81



Fact Sheet NPDES Permit #ID0022063 
  

Appendix A:  Facility Information 

General Information 

NPDES ID Number: ID0022063 

Physical Location: 340 West Railroad Street 
Nampa, ID 83687-1741 

Mailing Address: 411 3rd Street South 
Nampa, ID 83651 

Facility Background: The most recent NPDES for the Nampa WWTF was issued on 
December 29, 1998, became effective on February 1, 1999, and expired 
on February 2, 2004.  An NPDES application for permit issuance was 
submitted by the permittee in July 2003.  The EPA determined that the 
application was timely and complete.  Therefore, pursuant to 40 CFR 
122.6, the permit has been administratively extended and remains fully 
effective and enforceable.  The City submitted updates to the NPDES 
permit application in 2005, 2008 and 2011.  The first NPDES permit 
was issued to this facility in December 1974. 

Facility Information 

Type of Facility: Publicly Owned Treatment Works (POTW) 

Treatment Train: The Nampa facility consists of grit removal and screening, three 
primary clarifiers, three trickling filters, two secondary clarifiers, 
nitrification activated sludge process, three final clarifiers, chlorination, 
dechlorination and post-aeration.  Sludge (biosolids) from the 
wastewater treatment facility is anaerobically digested in a two-stage 
process. The facility produces Class B biosolids which are usually 
applied to land in southeastern Canyon County.  The outfall for this 
facility goes to Indian Creek, and it does not have a diffuser. 

Flow: The design flow of the facility is 18.0 mgd as a maximum monthly 
average flow.  The average actual effluent flow between 2008 and 2013 
is 10.1 mgd, and the maximum monthly average effluent flow was 11.8 
mgd.   

Outfall Location: latitude 43° 35’ 50” north, longitude 116° 34’ 52” west 

Receiving Water Information 

Receiving Water: Indian Creek 

Watershed: Lower Boise (HUC 17050114) 

Beneficial Uses: Cold water aquatic life, secondary contact recreation, agricultural and 
industrial water supply, wildlife habitat, and aesthetics. 

  

A-1 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 40 of 81



Fact Sheet NPDES Permit #ID0022063 
  

Figure A-1:  Map 

 
 

A-2 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 41 of 81



Fact Sheet NPDES Permit #ID0022063 
  

Appendix B:  Water Quality Criteria Summary 
This appendix provides a summary of water quality criteria applicable to Indian Creek. 

Idaho water quality standards include criteria necessary to protect designated beneficial uses.  
The standards are divided into three sections:  General Water Quality Criteria, Surface Water 
Quality Criteria for Use Classifications and Site-Specific Surface Water Quality Criteria.  The 
EPA has determined that the criteria listed below are applicable to Indian Creek.  This 
determination was based on (1) the applicable beneficial uses of the creek (i.e., cold water 
aquatic life, secondary contact recreation, agricultural water supply, industrial water supply, 
wildlife habitats and aesthetics), (2) the type of facility, (3) a review of the application materials 
submitted by the City and (4) the quality of the water in Indian Creek. 

A. General Criteria (IDAPA 58.01.02.200) 
Surface waters of the state shall be free from: 

• hazardous materials,  
• toxic substances in concentrations that impair designated beneficial uses, 
• deleterious materials, 
• radioactive materials, 
• floating, suspended, or submerged matter of any kind in concentrations causing nuisance 

or objectionable conditions or that may impair designated beneficial uses, 
• excess nutrients that can cause visible slime growths or other nuisance aquatic growths 

impairing designated beneficial uses, 
• oxygen demanding materials in concentrations that would result in an anaerobic water 

condition 

Surface water level shall not exceed allowable level for: 

• radioactive materials, or 
• sediments 

B. Numeric Criteria for Toxics (IDAPA 58.01.02.210) 
This section of the Idaho Water Quality Standards provides the numeric criteria for toxic 
substances for waters designated for aquatic life, recreation, or domestic water supply use.  
Monitoring of the effluent has shown that the following toxic pollutants have been present at 
detectable levels in the effluent. 

• Ammonia 
• Arsenic (total) 
• Cadmium (total recoverable) 
• Chlorine (total residual)   
• Chromium (total) 
• Copper (total recoverable) 
• Cyanide 
• Lead (total recoverable) 
• Mercury (total) 
• Nickel (total) 

B-1 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 42 of 81



Fact Sheet NPDES Permit #ID0022063 
  

• Nitrate + Nitrite 
• Silver (total recoverable) 
• Zinc (total recoverable) 

Hardness-Dependent Metals 
The toxicities of some metals vary with the hardness of the water.  Therefore, the water quality 
criteria for these metals also vary with hardness.  EPA uses the hardness of the receiving water 
when mixed with the effluent to determine the water quality criteria for such metals.   

The City of Nampa collected hardness data in Indian Creek upstream and downstream of the 
facility between 2003 and 2011.  Since toxicity decreases (and numeric water quality criteria 
increase) as hardness increases, EPA has used the 5th percentile hardness measured by the City 
downstream from the outfall as a worst-case assumption for hardness.  The hardness is generally 
lower from April – October than from November – March, thus, the EPA has calculated the 5th 
percentile hardness on a seasonal basis.  The 5th percentile hardness from is 120 mg/L as CaCO3 
from April – October and 200 mg/L as CaCO3 from November – March. 

Table B-1:  Hardness-Dependent Metals Criteria Values 

Parameter Season 
Acute 
Conversion 
Factor 

Chronic 
Conversion 
Factor 

Acute Criterion 
(µg/L)1 

Chronic 
Criterion 
(µg/L)1 

Cadmium April – October 0.936 0.901 1.56 0.633 
November – March 0.915 0.880 2.39 0.850 

Chromium III April – October 0.316 0.860 662 86.1 
November – March 0.316 0.860 1005 131 

Copper April – October 0.960 0.960 20.2 13.3 
November – March 0.960 0.960 32.7 20.5 

Lead April – October 0.764 0.764 78.7 3.07 
November – March 0.690 0.690 136 5.31 

Nickel April – October 0.998 0.997 546 60.7 
November – March 0.998 0.997 842 93.5 

Silver April – October 0.850 — 4.72 — 
November – March 0.850 — 11.4 — 

Zinc April – October 0.978 0.986 137 138 
November – March 0.978 0.986 211 213 

1.  All metals criteria in this table are expressed as dissolved metal. 

The hardness-dependent water quality criteria for the metals of concern are expressed as 
dissolved metal.  The dissolved fraction of the metal is the fraction that will pass through a 0.45-
micron filter.  However, the federal regulation at 40 CFR 122.45(c) requires that NPDES permit 
effluent limits must be expressed as total recoverable metal.  Total recoverable metal is the 
concentration of the metal in an unfiltered sample.  To develop effluent limits for total 
recoverable metals which are protective of the dissolved metals criteria, “translators” are used in 
the equations to determine reasonable potential and derive effluent limits.  Translators can either 
be site specific numbers or default numbers.  EPA has published guidance related to the use of 
translators in NPDES permits in The Metals Translator: Guidance for Calculating a Total 
Recoverable Permit Limit from a Dissolved Criterion (EPA 823-B-96-007, June 1996).  In the 
absence of site specific translators, this guidance recommends the use of water quality criteria 
conversion factors as the default translators.  Because site-specific translators were not available, 
the EPA has used the conversion factors in the Idaho WQS (IDAPA 58.01.02.210.02) in the 

B-2 
REUSE PROPONENTS' SUBMISSION OF EXHIBIT I Page 43 of 81



Fact Sheet NPDES Permit #ID0022063 
  

reasonable potential and effluent limit calculations for the Nampa WWTF discharge.  Table B-1, 
above, shows the results of the calculations for water quality criteria for hardness-dependent 
metals in Indian Creek. 

C. Surface Water Criteria To Protect Aquatic Life Uses (IDAPA 58.01.02.250) 
1.  pH: Within the range of 6.5 to 9.0 

2.  Total Dissolved Gas:  <110% saturation at atm. pressure. 

3.   Dissolved Oxygen:  Exceed 6 mg/L at all times. 

4.  Temperature:  Water temperatures of 22°C or less with a maximum daily average of no 
greater than 19°C.  See Appendix G for more information on water quality criteria for 
temperature. 

5.  Ammonia: 

Ammonia criteria are based on a formula which relies on the pH and temperature of the receiving 
water, because the fraction of ammonia present as the toxic, un-ionized form increases with 
increasing pH and temperature.  Therefore, the criteria become more stringent as pH and 
temperature increase.  The table below details the equations used to determine water quality 
criteria for ammonia. 

The City of Nampa has collected pH and temperature data in Indian Creek upstream of the 
facility from 2003 – 2011.  These data were used to determine the appropriate pH and 